NPDES Permit MA0100579 Page 1 of 12
2010 Reissuance

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act as amended, (33 U.S.C. §§1251 et seq.;
the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, §§26-53),

Town of Milford
is authorized to discharge from the facility located at
Milford Wastewater Treatment Facility
Route 140
Hopedale, MA 01747
to receiving water named
Charles River (Charles River Watershed)
in accordance with effluent limitations, monitoring requirements and other conditions set forth herein.
This permit shall become effective on the date of signature if no comments are received during public
[...]
generated at the facility in dry metric tons per year.

less than 290 1/ year
290 to less than 1500 1 /quarter



NPDES Permit MA0100579 Page 10 of 12
2010 Reissuance

1500 to less than 15000 6 /year
15000 + 1 /month
7. The permittee shall sample the sewage sludge using the procedures detailed in 40 CFR Part
503.8.
8. The permittee shall submit an annual report containing the information specified in the guidance

by February 19. Reports shall be submitted to the address contained in the reporting section of
the permit. Sludge monitoring is not required by the permittee when the permittee is not
responsible for the ultimate sludge disposal. The permittee must be assured that any third party
contractor is in compliance with appropriate regulatory requirements. In such case, the permittee
is required only to submit an annual report by February 19 containing the following information:

Name and address of contractor responsible for sludge disposal
. Quantity of sludge in dry metric tons removed from the facility by the sludge contractor

E. MONITORING AND REPORTING

1. For a period of one year from the effective date of the permit, the permittee may either submit
monitoring data and other reports to EPA in hard copy form, or report electronically using
NetDMR, a web-based tool that allows permittees to electronically submit discharge monitoring
reports (DMRs) and other required reports via a secure internet connection. Beginning no later
than one year after the effective date of the permit, the permittee shall begin reporting using
NetDMR, unless the facility is able to demonstrate a reasonable basis that precludes the use of
NetDMR for submitting all DMRs and reports. Specific requirements regarding submittal of data
reports in hard copy form and for submittal using NetDMR are described below:

a. Submittal of Reports Using NetDMR

NetDMR is accessed from: http://www.epa.gov/netdmr. Within one year of the effective date of
the Permit, the permittee shall begin submitting DMRs and reports required under this permit
electronically to EPA using NetDMR, unless the facility is able to demonstrate a reasonable basis,
such as technical or administrative infeasibility, that precludes the use of NetDMR for submitting
DMRs and reports (“opt out request”).

DMRs shall be submitted electronically to EPA no later than the 15th day of the month following
the completed reporting period. All reports required under the permit shall be submitted to EPA,
including the MassDEP Monthly Operations and Maintenance Report, as an electronic attachment
to the DMR. Once a permittee begins submitting reports using NetDMR, it will no longer be
required to submit hard copies of DMRs or other reports to EPA and will no longer be required to
submit hard copies of DMRs to MassDEP. However, permittees shall continue to send hard
copies of reports other than DMRs (including Monthly Operation and Maintenance Reports) to
MassDEP until further notice from MassDEP.

b. Submittal of NetDMR Opt Out Requests

Opt out requests must be submitted in writing to EPA for written approval at least sixty (60) days
prior to the date a facility would be required under the Permit to begin using NetDMR. This
demonstration shall be valid for twelve (12) months from the date of EPA approval and shall
thereupon expire. At such time, DMRs and reports shall be submitted electronically to EPA



NPDES Permit MA0100579 Page 11 of 12
2010 Reissuance

unless the permittee submits a renewed opt out request and such request is approved by EPA.

All opt out requests should be sent to the following addresses:

Attn: NetDMR Coordinator
U.S. Environmental Protection Agency, Water Technical Unit
5 Post Office Square, Suite 100 (OES04-1)
Boston, MA 02109-3912

And

Massachusetts Department of Environmental Protection
Surface Water Discharge Permit Program
627 Main Street, 2" Floor
Worcester, Massachusetts 01608

c. Submittal of Reports in Hard Copy Form

Hard copy DMR submittals shall be completed and postmarked no later than the 15™ day of the
month following the completed reporting period. MassDEP Monthly Operation and Maintenance
Reports shall be submitted as an attachment to the DMRs. Signed and dated originals of the
DMRs, and all other reports required herein, shall be submitted to the appropriate State addresses
and to the EPA address listed below:

U.S. Environmental Protection Agency
Water Technical Unit
5 Post Office Square, Suite 100 (OES04-1)
Boston, MA 02109-3912

The State Agency addresses are:

Massachusetts Department of Environmental Protection
Central Regional Office
Bureau of Resource Protection
627 Main Street
Worcester, Massachusetts 01608

Toxicity reports required by this permit shall also be submitted to the State at:

Massachusetts Department of Environmental Protection
Division of Watershed Management
Surface Water Discharge Permit Program
627 Main Street, 2™ floor
Worcester, MA 01887

F. STATE PERMIT CONDITIONS

1. This authorization to discharge includes two separate and independent permit authorizations. The
two permit authorizations are (i) a federal National Pollutant Discharge Elimination System
permit issued by the U.S. Environmental Protection Agency (EPA) pursuant to the Federal Clean
Water Act, 33 U.S.C. §§1251 et seq.; and (ii) an identical state surface water discharge permit
issued by the Commissioner of the Massachusetts Department of Environmental Protection



NPDES Permit MA0100579 Page 12 of 12
2010 Reissuance
(MassDEP) pursuant to the Massachusetts Clean Waters Act, M.G.L. c. 21, §§ 26-53, and 314
C.M.R. 3.00.

All of the requirements contained in this authorization, as well as the standard conditions
contained in 314 CMR 3.19, are hereby incorporated by reference into this state surface water
discharge permit.

2. This authorization also incorporates the state water quality certification issued by MassDEP
under § 401(a) of the Federal Clean Water Act, 40 C.F.R. 124.53, M.G.L. c. 21, § 27 and 314
CMR 3.07. All of the requirements (if any) contained in MassDEP's water quality certification
for the permit are hereby incorporated by reference into this state surface water discharge permit
as special conditions pursuant to 314 CMR 3.11.

3. Each agency shall have the independent right to enforce the terms and conditions of this permit.
Any modification, suspension or revocation of this permit shall be effective only with respect to
the agency taking such action, and shall not affect the validity or status of this permit as issued
by the other agency, unless and until each agency has concurred in writing with such
modification, suspension or revocation. In the event any portion of this permit is declared
invalid, illegal or otherwise issued in violation of state law such permit shall remain in full force
and effect under federal law as a NPDES Permit issued by the U.S. Environmental Protection
Agency. In the event this permit is declared invalid, illegal or otherwise issued in violation of
federal law, this permit shall remain in full force and effect under state law as a permit issued by
the Commonwealth of Massachusetts.



UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
NEW ENGLAND
5 POST OFFICE SQUARE - SUITE 100
BOSTON, MASSACHUSETTS 02114-2023

FACT SHEET

DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) PERMIT TO
DISCHARGE TO WATERS OF THE UNITED STATES.

NPDES PERMIT NO.: MA0100579
NAME AND ADDRESS OF APPLICANT:

John Mainini
Director of Operations
Milford Wastewater Treatment Facility
P.O. Box 644
Milford, MA 01757

NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS:

Milford Wastewater Treatment Facility
Route 140
Hopedale, MA 01747

RECEIVING WATER: Charles River, Segment (MA72-03)
CLASSIFICATION: Class B, Warm Water Fishery
l. Proposed Action, Type of Facility, and Discharge Location

The above named applicant has requested that the U.S. Environmental Protection Agency (EPA) reissue
its NPDES permit to discharge into the designated receiving water. The facility is engaged in the
collection and treatment of municipal wastewater. The discharge is from the Milford Wastewater
Treatment Plant.

The existing NPDES permit was issued on February 10, 2005 and expired on February 10, 2010. The
existing and draft permits authorize a discharge only from Outfall 001. The draft permit has been written
to reflect the current operation and conditions at the facility.

1. Description of Discharge

A quantitative description of the treatment plant discharge in terms of significant effluent parameters
based on recent monitoring data is shown in Table 1 of this fact sheet. The data in Table 2, Charles River
Hardness downstream of the Milford WWTP and Table 3, Metal Parameters for Calculating Freshwater
Dissolved Metals Criteria That Are Hardness Dependent are used in calculating the effluent limits for

Page 1 of 18



metals in the draft permit.

Table 4, Effluent Chemistry Data from Whole Effluent Toxicity Tests Figure 1 of the fact sheet is a map
showing the geographic location of the facility and Figure 2 is a diagram of the facility’s flow process.

1. Limitations and Conditions
The proposed effluent limitations and monitoring requirements may be found in the draft NPDES permit.
V. Permit Basis and Explanation of Effluent Limitation Derivation

The Town of Milford operates a 4.3 million gallon per day (MGD) advanced wastewater treatment
facility located in Hopedale, Massachusetts. It serves approximately 25,000 people in Milford and 500
people in Hopedale. There are no significant industrial users contributing wastewater to the plant. The
collection system consists of separate sewers.

Wastewater arrives at the plant through two sewer lines and is measured in two Parshall flumes. The
flows are combined and then chlorine and alum are added before entering the aerated grit chamber.
Approximately 10,000 gpd of septage from the Towns of Milford, Bellingham and Holliston is added
before the wastewater enters the grit chambers. Following grit removal, wastewater goes through two
communitors and a bar rack to three primary clarifiers. Sludge from primary treatment is pumped to the
sludge thickener. Primary-treated wastewater then goes to three trickling filters for BODs removal, and
then pumped to intermediate clarifiers.

Wastewater flows from the intermediate clarifiers to the rotating biological contactors (RBCs) for
biological treatment. The facility has six RBC trains. Lime is added to the RBC influent to assist with
nitrification. Polyaluminum chloride (PAC) is added to the RBC effluent to enhance phosphorus removal
in the final clarifiers. From the final clarifiers, wastewater is further treated in two sand filters. Treated
wastewater is disinfected through an ultra-violet (UV) unit, aerated over a cascade and discharged to the
Charles River.

POTW Discharges

Overview of Federal and State Regulations

General Requirements

EPA is required to consider both technology and water quality requirements when developing permit
effluent limits. Technology based treatment requirements represent the minimum level of control that
must be imposed under Sections 402 and 301(b) of the Clean Water Act (see 40 CFR 125 Subpart A).
For publicly owned treatment works, technology based requirements are effluent limitations based on
secondary treatment as defined in 40 CFR Part 133.

EPA regulations require NPDES permits to contain effluent limits more stringent than technology-based
limits where more stringent limits are necessary to maintain or achieve federal or state water quality
standards.

Under Section 301(b)(1)(C) of the CWA, discharges are subject to effluent limitations based on water

quality standards. The Massachusetts Surface Water Quality Standards include requirements for the
regulation and control of toxic constituents and also require that EPA criteria, established pursuant to

Page 2 of 18



Section 304(a) of the CWA, be used unless a site specific criteria is established. Massachusetts Surface
Water Quality Standards also require that discharges of pollutants to surface waters be limited or
prohibited to assure that surface water quality standards of the receiving waters are protected and
maintained or attained. 314CMR 4.03(1)(a)

Pursuant to 40 CFR 122.44(d)(2)(i), the permit must limit any pollutant or pollutant parameter
(conventional, non-conventional, toxic, and whole effluent toxicity) that is or may be discharged at a level
that caused, has reasonable potential to cause, or contributes to an excursion above any water quality
criterion. An excursion occurs if the projected or actual in-stream concentrations exceed the applicable
criterion. In determining reasonable potential, EPA considers existing controls on point and non-point
sources of pollution, variability of the pollutant in the effluent, sensitivity of the species to toxicity and,
where appropriate, the dilution of the effluent in the receiving water.

A permit may not be renewed, reissued, or modified with less stringent limitations or conditions than
those contained in the previous permit unless in compliance with the anti-backsliding requirement of the
CWA. EPA's anti-backsliding provisions, found in Sections 402(0) and 303(d)(4) of the CWA and at 40
CFR 122.44(1), prohibit the relaxation of permit limits, standards, and conditions, except under certain,
limited conditions. Therefore, the effluent limits in the reissued permit must be at least as stringent as
those in the previous permit, unless a relaxation is allowed under the provisions of the law and
regulations.

Waterbody Classification and Usage

The effluent from the treatment plant is discharged to segment (MA72-03) of the Charles River. This
segment of the River is classified as a Class B waterbody by the Massachusetts Department of
Environmental Protection (MassDEP). Class B waters are designated as habitat for fish, other aquatic life,
and wildlife, and for primary and secondary contact recreation. Where designated, they shall be suitable
as a source of public water supply with appropriate treatment. They shall be suitable for irrigation and
other agricultural uses and for compatible industrial cooling and process uses. These waters shall have
consistently good aesthetic value.

The objective of the Federal Clean Water Act (CWA) is to restore and maintain the chemical,

physical, and biological integrity of the Nation’s waters. To meet this goal, the CWA requires

states to develop information on the quality of their water resources and report this information to

the U.S. Environmental Protection Agency (EPA), the U.S. Congress, and the public. To this end, the
EPA released guidance on November 19, 2001, for the preparation of an integrated “List of Waters” that
could combine reporting elements of both 8305(b) and 303(d) of the CWA. The integrated list format
allows the states to provide the status of all their assessed waters in one list. States choosing this option
must list each water body or segment in one of the following five categories:

1) Unimpaired and not threatened for all designated uses; 2) Unimpaired waters for some uses

and not assessed for others; 3) Insufficient information to make assessments for any uses; 4)

Impaired or threatened for one or more uses but not requiring the calculation of a Total Maximum

Daily Load (TMDL); and 5) Impaired or threatened for one or more uses and requiring a TMDL. Section
303(d) of the CWA requires states to identify and list those waterbodies that are not expected to meet
surface water quality standards after the implementation of technology-based controls and, as such,
require the development of Total Maximum Daily Load.

Page 3 of 18



Segment MA72-03 of the Charles River, where the discharge occurs, is listed in Category 5 of the State’s
2008 Integrated List of Waters. This segment of the river is not in attainment and requires a TMDL for
the following pollutants: DDT, dissolved oxygen saturation, Escherichia coli, excess algal growth,